
©2022 The Author(s)

This is an Open Access book distributed under the terms of the Creative Commons 
Attribution-Non Commercial-No Derivatives Licence (CC BY-NC-ND 4.0), which 

permits copying and redistribution in the original format for non-commercial 
purposes, provided the original work is properly cited. 

(http://creativecommons.org/licenses/by-nc-nd/4.0/). This does not affect the rights
licensed or assigned from any third party in this book.

This title was made available Open Access through a 
partnership with Knowledge Unlatched. 

IWA Publishing would like to thank all of the libraries for
pledging to support the transition of this title to Open Access 

through the 2022 KU Partner Package program.
[...]
essential requirement for wastewater reuse in agriculture.

Table 2.3 Historical classification of levels of wastewater treatment.

Treatment Type Description

Preliminary Removal of screening and grit in raw wastewater with final disposal in landfills 
or onsite burial.

Primary Removal of a portion of suspended solids (≈60%) and organic matter (≈40% as 
BOD5) by sedimentation, producing primary sludge.

Secondary Removal of biodegradable organic matter (soluble and particulate), and 
suspended solids, with aerobic processes and secondary sedimentation, 
producing secondary sludge. Commonly an activated sludge process.

Secondary with 
nutrient removal

Removal of biodegradable organic matter, suspended solids, and nutrients 
(N or P, or both), and secondary sedimentation, producing secondary sludge, and 
a chemical sludge if chemical precipitation of P is used. Commonly an activated 
sludge process.

Tertiary Removal of residual suspended solids by filters or microscreens. Can also include 
nutrient removal and disinfection.

Advanced Removal of dissolved and suspended solids after normal biological treatment 
when required for high-quality wastewater reuse applications.

Disinfection Disinfection with chlorine, ultraviolet radiation, or ozone before effluent 
discharge or reuse. The last unit process in the treatment train.

Anaerobic digestion Stabilization of primary and secondary sludges by the anaerobic process of 
methanogenesis; methane production is flared, or used as an alternative energy 
source for heating and electricity generation in large plants. Digested sludge 
is dewatered and disposed in landfills, or reused in agriculture, or as a soil 
conditioner, after pathogen reduction.

Source: Adapted from Metcalf and Eddy/AECOM (2014).



50 Integrated Wastewater Management for Health and Valorization

Figure 2.3 The conventional treatment flow diagram of activated sludge is a classic example of high-rate treatment 
processes. The primary clarifier, aeration basin, secondary clarifier, and disinfection chamber have hydraulic 
retention times ranging from 1 to 6 h. The disinfection unit process was added in the 1970s in Europe and the US but 
is still not common in treatment plants in resource-limited urban areas.

Table 2.4 Pathogen reduction for select wastewater treatment processes.

Treatment Process Log10 Reduction

Viruses Bacteria Protozoan (Oo)
cysts

Helminth 
Eggs

High-rate processes1

Primary sedimentation 0–1.8 0.1–0.4 0–0.1 0–1
UASB 0–1 0.5–1.5 0–1 0.5–1
Activated sludge with secondary 
sedimentation

1–2 0–2 1–2 0–1

Trickling filters with secondary 
sedimentation

0–0.5 0–1.4 0–0.8 0–1

Chlorine disinfection2 (free available 
chlorine)

0–4 2–6 0–23 0

Ozone disinfection2 3–6 2–6 1–2 No data
UV disinfection2 1 to >3 2 to >4 >3 0

Natural system processes
Constructed wetlands 1–2 0.5–3 0.5–2 1–3
Waste stabilization ponds in series4 1–4 1–6 2–4 1–4
Batch stabilization reservoirs4 1–4 1–6 1–4 1–3

Sources: Feachem et al. (1983), Oakley (2018), Oakley and von Sperling (2017), Verbyla et al. (2017), and WHO (2006).
1High-rate treatment systems are engineered processes characterized by high flow rates and low hydraulic retention times, and 
usually include primary treatment for TSS removal followed by secondary treatment for BOD removal, and anaerobic digestion for 
primary and secondary sludges.
2Disinfection of a high-quality effluent from an activated sludge treatment plant.
3Protozoan cysts are exclusively Giardia. Cryptosporidium is resistant to free available chlorine.
4High-end values for each group of pathogens are for maximum reduction in optimally designed, functioning, and well-maintained 
systems.



51Selection of natural systems for wastewater treatment with reuse in agriculture

2.3.2 Pathogen reduction data from operating high-rate treatment systems
The following case studies illustrate the continued problems with pathogen reduction in high-rate 
treatment systems, especially when there are high concentrations of pathogens in raw wastewaters, as 
is the case in much of the world outside of North America and Europe.

2.3.2.1 Activated sludge treatment plants without disinfection in Tunisia
Measured protozoan cyst (Entamoeba coli, Entamoeba histolytica, Giardia) and helminth egg 
(Ascaris, Enterobius vermicularis, Taenia) concentrations in four activated sludge plants in Tunisia 
not using disinfection are shown in Figure 2.4 (Oakley & Mihelcic, 2019). The results show high 
concentrations of cysts and eggs both in influents and effluents, with total log10 reductions of only 0.73 
and 0.90, respectively. The data demonstrate that log10 reduction can vary greatly among different 
species of protozoa and helminths: the mean reduction of E. coli (1.28) was more than double that of 
E. histolytica (0.50) and Giardia (0.57), and reductions for both Ascaris (0.90) and E. vermicularis 
(1.13) were much greater than Taenia (0.64). The study concluded that wastewater treatment efficiency 
for parasite removal needs to be improved to protect public health in Tunisia, where the prevalence of 
protozoan and helminth infections is high (Ben Ayed et al., 2009).

2.3.2.2 Activated sludge treatment plant with chlorine disinfection in the US
A conventional activated sludge plant with chlorine disinfection was monitored for removal of select 
pathogens that included Giardia and Cryptosporidium (Oakley & Mihelcic, 2019). The treatment plant 
had a mean flow rate of 155,000 m3/d and served a population of approximately 500,000; influent 

Figure 2.4 Protozoan cyst and helminth egg reduction at four conventional activated sludge treatment plants without 
disinfection in Tunisia. Taenia data are for one system only; all other data are from the four treatment systems. Influent/
effluent ranges are from mean values for each treatment plant; mean values of log10 reductions are calculated from 
the geometric mean influent/effluent concentration for each plant. Source: Data from Oakley and Mihelcic (2019).



52 Integrated Wastewater Management for Health and Valorization

and final effluent samples were collected once a month for 1 year. The results are shown in Figure 
2.5 for influent and effluent concentrations, and log10 reduction for each (oo)cyst. Effluent E.  coli 
concentrations are also shown; although influent concentrations were not monitored, E. coli was 
monitored as an effluent discharge requirement. The log10 reductions of Giardia and Cryptosporidium 
were 2.08 and 0.71, respectively. While effluent concentrations of E. coli were below 150 MPN/100 mL 
(<1–134 MPN/100 mL) for the study period, meeting the effluent discharge requirement, Giardia and 
Cryptosporidium concentrations in the final effluent were measured as high as 150 cysts/L and 36 
oocysts/L, respectively. 

2.3.2.3 Activated sludge treatment plants with microfiltration and disinfection in Spain
Figure 2.6 presents the results of the study of Ramo et al. (2017) for three activated sludge plants using 
microfiltration and disinfection, with two plants using UV disinfection, and one chlorine disinfection. 
The authors did not specify the microfilter pore size used, which can range from 0.05 to 2.0 µm, 
and which should easily filter protozoan cysts if operating properly. The results in Figure 2.6 show 
that even with microfiltration and disinfection, high concentrations of protozoan (oo)cysts can pass 
in the final effluent, with concentrations as high as 266 cysts/L for Giardia, and 47 oocysts/L for 
Cryptosporidium.

These brief case studies clearly demonstrate that high-rate wastewater treatment processes cannot 
guarantee adequate pathogen reduction for protozoan and helminth pathogens, especially when 
influent concentrations are high as encountered in resource-limited urban areas around the globe.

2.3.3 Natural system treatment processes
The most reliable and recommended natural system treatment processes are waste stabilization pond 
systems, consisting of facultative ponds followed by maturation ponds in series as shown in Figure 
2.7. Several case studies on pathogen reduction in these systems were discussed in Chapter 1, Section 
1.3.4. Well-designed and maintained pond systems should consistently remove 100% of helminth eggs, 

Figure 2.5 Reduction of Giardia and Cryptosporidium at an activated sludge treatment plant using chlorine 
disinfection in Arizona, US. Influent and effluent concentrations are mean values with ranges in parentheses. E. coli 
was only monitored in effluent samples and met the regulatory effluent requirement of <200 MPN/100 mL. Source: 
Data from Oakley and Mihelcic (2019).



53Selection of natural systems for wastewater treatment with reuse in agriculture

Figure 2.6 Giardia and Cryptosporidium reductions at three wastewater treatment plants in Spain using activated 
sludge, microfiltration, and disinfection (two plants used UV and one chlorine). Influent and effluent values are 
ranges, and log10 reductions are mean values. Source: Data from Oakley and Mihelcic (2019).

Figure 2.7 A waste stabilization pond system consisting of a facultative pond followed by two maturation ponds in 
series is an excellent example of natural system treatment processes capable of high pathogen reductions, If well-
designed, with a total hydraulic retention time of ≥30 d in tropical and semi-tropical climates, the final effluent should 
have 100% removal of helminth eggs, and a 5.0–6.0 log10 reduction of E. coli, meeting the WHO guidelines for restricted 
irrigation and unrestricted irrigation, especially if a waiting period is used after the last irrigation (Chapter 7).



54 Integrated Wastewater Management for Health and Valorization

and a 4.0–6.0 log10 reduction of E. coli, and easily meet the WHO guidelines for restricted wastewater 
reuse in agriculture and unrestricted reuse if log10 reductions are at the high end for E. coli.

2.4 NATURAL SYSTEM TREATMENT PROCESSES FOR INTEGRATED WASTEWATER 
MANAGEMENT
The recommended natural systems for wastewater treatment designed for reuse in agriculture are 
presented in Table 2.5. Facultative ponds followed by maturation ponds in series are considered the 

Table 2.5 Recommended natural systems for wastewater reuse in agriculture.

Natural 
System

Description

Facultative 
pond

Facultative ponds range from 1.5 to 2.0 m in depth, with hydraulic retention times ranging 
from 15 to 45 days. As raw wastewater enters a pond, organic suspended solids settle to 
the bottom, forming an anaerobic sludge layer. Soluble and colloidal organic solids in the 
wastewater are oxidized by bacteria in the aerobic and facultative zone in the first 1.0–1.5 m, 
where oxygen is produced by algae during the day. Carbon dioxide produced by bacterial 
decomposition is, in turn, used by algae as a carbon source. Anaerobic breakdown of solids 
in the sludge layer results in the production of CO2, H2S, and CH4, which can be oxidized by 
aerobic bacteria as the gases rise to the aerobic zone. Facultative ponds combine three levels 
of wastewater treatment in one pond: primary sedimentation, secondary treatment (BOD 
removal), and anaerobic sludge digestion.

Maturation 
pond

Shallow (0.4–1.0 m) aerobic ponds following facultative ponds that are designed for pathogen 
reduction. Usually are baffled, or have high length to width ratios, to promote plug flow. 
Design hydraulic retention times are based on E. coli reduction kinetics and helminth egg 
removal overflow rates. Environmental conditions within maturation ponds contributing to 
pathogen reduction include:

Bacteria and viruses:
• Ultraviolet radiation from sunlight;
• High pH during daylight hours as a result of algal photosynthesis.

Protozoa and helminths:
• Sedimentation of protozoan (oo)cysts and helminth eggs.

Anaerobic 
pond

Deep (3–5 m) ponds with short hydraulic retention times (3–6 days), capable of removing 
50–70% influent BOD, mostly by sedimentation of suspended solids. If used, anaerobic ponds 
should be covered for methane capture and flaring, for cooking, or for gas motors to generate 
electricity in large systems. Anaerobic ponds are not recommended for small cities, as most 
are abandoned after filling with sludge, with methane escaping to the atmosphere for years 
afterwards.

UASB reactor UASB reactors can be operated by gravity with no energy input, with methane captured for 
its energy value. The risk of failure is high, however, with many systems abandoned as with 
anaerobic ponds.

Batch 
stabilization 
reservoir

Waste stabilization pond system final effluent is stored for 30 to >60 days in a batch mode 
stabilization reservoir to increase pathogen reduction prior to crop irrigation. Surface organic 
loadings ≤50 kg BOD5/ha d are used to maintain aerobic conditions throughout reservoir 
depth, which ranges from 3 to 6 m. The following pathogen reductions have been reported:

• Fecal coliforms: 4.0–5.0 log10

• Giardia and Cryptosporidium: 4.0 log10

• Helminth eggs: 100% removal (3.0–4.0 log10).

Source: Adapted from Tchobanoglous and Schroeder (1985), von Sperling (2007), and WHO (2006).



55Selection of natural systems for wastewater treatment with reuse in agriculture

best alternative for treatment, and ease of operation and maintenance. When land area limitations 
limit the use of facultative ponds, UASB reactors are preferred over anaerobic ponds for their ease 
of desludging and methane capture. Finally, the use of batch stabilization reservoirs can significantly 
increase pathogen reduction while wastewater is in storage during the non-irrigation season.

2.4.1 Facultative→maturation pond systems
Facultative ponds followed by maturation ponds in series are among the most common wastewater 
treatment systems worldwide. They have long been promoted as the most sustainable option for 
resource-limited cities and peri-urban areas, especially when wastewater effluent is to be used in 
agriculture. The arguments in favor of facultative/maturation systems include:

• Simplicity and low cost of construction, and operation and maintenance;
• Low sludge production and minimal handling of sludges;
• Minimal training of personnel, and minimal process monitoring requirements;
• Zero energy requirements for process operation;
• High resilience to process perturbations;
• Ability to consistently meet the WHO guidelines for wastewater reuse in agriculture.

2.4.1.1 Simplicity
Facultative/maturation pond systems are simpler to design, build, operate, and maintain than any 
other wastewater treatment system. Excavation for 2.0 m water depths in facultative, and 1.0 m 
in maturation ponds, is the main earth-moving activity. Minor concrete construction is used for 
preliminary treatment, inlet/outlet structures, revetments, and influent/effluent canals.

Operation and maintenance typically consist of routine tasks such as cutting vegetation on 
embankments, removal of floating scum and solids, daily flowrate measurement, and periodic 
monitoring of key influent and effluent constituents. Microbiological monitoring for pathogen 
reduction is best done by private laboratories on a routine basis.

2.4.1.2 Land requirements
The main disadvantage of waste stabilization pond systems is the required area. Table 2.6 shows 
estimates of the area required for the various treatment processes.

2.4.1.3 Low cost
Waste stabilization pond systems cost much less than any other treatment process for both construction, 
and operation and maintenance. Table 2.6 shows cost estimates for three different treatment systems in 
Bolivia as developed by Wagner (2010). The waste stabilization pond system is lowest in construction, 

Table 2.6 Area required for various treatment processes.

Treatment Process Required Area  
(m2/person)

Activated sludge with primary and secondary sedimentation, and anaerobic 
sludge digestion

0.20–0.25

Extended aeration activated sludge with secondary sedimentation 0.15–0.2

Trickling filter with primary and secondary sedimentation, and anaerobic 
[...]





( )( ) /1 2 3

2

/  
(4.27)

4.5 PROCEDURE FOR PRELIMINARY TREATMENT DESIGN WITH THE PARSHALL FLUME
(1) Determine the maximum, minimum, and mean flowrate for design in m3/s. It is important that 

flow measurements are made during the dry and wet seasons and over 24 hour periods.
(2) Select the throat width of the Parshall flume using Table 4.3.
(3) Calculate the maximum hydraulic head in the grit chamber canal with reference to the base of 

the Parshall flume, Hmax, using Equation (4.9):

H
Q

W
max

max
.

.
.

=
⋅
⋅













1 1
2 27

0 667

 
(4.9)

(4) Calculate R and Cr from Equations (4.14) and (4.15), or use Figure 4.16:

C
R
R

r =
−
−

1 3 1
1

/

 
(4.14)

R
Q
Q

= max

min  
(4.15)

(5) Calculate, Z, from Equation (4.13):

Z C Hr= ⋅ max (4.13)

(6) Calculate the maximum depth of water in the grit chamber canal, Pmax, measured from the 
bottom of the canal, using Equation (4.16):

P H Zmax max= −  (4.16)

(7) Calculate the width of the grit chamber using Equation (4.17):

a
Q

P v
Q

P
d =

⋅
=

⋅
max

max max

max

max ( . )0 3  
(4.17)

(8) Calculate the length of the grit chamber from Equation (4.20):

L P= 25 max (4.20)



99Preliminary treatment

(9) Estimate the volume of grit produced during a selected time interval from Equation (4.21).

V t Q Cgrit op mean grit= ⋅ ⋅  (4.21)

(10) Select the invert elevation in the canal downstream from the Parshall flume to have a safety 
factor for free flow in the case that Hb,max was exceeded with high flows (Hb,max > 0.6Hmax) 
(see Figure 4.10).

(11) Select the thickness, width and spacing, ab and eb, of the bars for screening (see Table 4.1).
(12) Using Equation (4.1), calculate the width, acanal, of the approach channel to the bar screen.

a
Q

P
a e

e
b b

b
canal = ⋅

+











max

max.0 6  
(4.1)

(13) Calculate the velocity in the approach channel and headloss through the bar screen using 
Equations (4.2) and (4.3). If results are not within design norms, redesign.

v
a e eb b b

=
+
0 6.

(( ) )/  
(4.2)

h
v v

g
f

R a= ⋅
−











1
0 7 2

2 2

.  
(4.3)

(14) Complete the pretreatment design with additional parameters shown in Tables 4.1 and 4.4.
(15) Design a bypass channel using Equations (4.22)–(4.27).

4.5.1 Case study design: preliminary treatment, WSP system, Catacamas, Honduras
A preliminary treatment system of bar screen, grit chamber with Parshall flume, and bypass channel, is 
to be designed for the existing waste stabilization pond system at East Catacamas, Honduras. Figure 4.17 
shows the results of continuous flowrate monitoring with an area–velocity meter for 72 h (Oakley, 2005).

Figure 4.17 Influent flowrate measurement at the East Catacamas waste stabilization pond system, September 
2–5, 2003.



100 Integrated Wastewater Management for Health and Valorization

(1) Determine the mean, maximum, and minimum flowrate for design.
 From Figure 4.16, Qmean = 0.03 m3/s; Qmax = 0.045 m3/s; Qmin = 0.015 m3/s

Q
Q

max

min

.

.
.= =

0 045
0 015

3 0
 

 The ratio Qmax/Qmin is low and is increased to 5.0 to have an increased safety factor.

Therefore, Qmax/Qmin = 5.0; Qmax = 0.075 m3/s for design.

(2) Select the throat width for the Parshall flume.

W = 0.152 m (Table 4.3)

(3) Calculate the maximum head, Hmax, in the grit chamber channel using Equation (4.9).

H
Q

W
max

max
.

.
.

. ( . )
. ( . )

=
⋅
⋅













=
⋅
⋅





1 1
2 27

1 1 0 075
2 27 0 152

0 667








 =
0 667

0 385
.

. m
 

(4) Calculate R and Cr from Equations (4.13) and (4.14) or Figure 4.16:

R
Q
Q

C
R
R

r= = = =
−
−

=
−
−

=max

min

/ /.
.

;
( )

.
0 075
0 015

5
1

1
5 1
5 1

0 18
1 3 1 3

 

(5) Calculate the invert drop, Z, from Equation (4.13):

Z C Hr= ⋅ = ⋅ =max ( . ) ( . ) .0 18 0 385 0 07m m 

(6) Determine the maximum depth of water in the grit chamber channel, Pmax, measured from the 
invert of the channel, using Equation (4.16).

P H Zmax max . . .= − = − =0 385 0 07 0 315m m m 

(7) Determine the width of the grit chamber channel with Equation (4.17).

a
Q

P v
d =

⋅
=

⋅
=max

max max

.
( . ) ( . )

.
0 075

0 315 0 3
0 8m

 

(8) Calculate the length of the grit chamber channel with Equation (4.20).

L P= = =25 25 0 315 7 875max ( . ) .m m 

(9) Estimate the volume of the grit produced during a given time period from Equation (4.21) and 
data from Table 4.2 if no measured data or local knowledge are available.

 Assumptions:
• Cgrit = 0.085 m3/1000 m3 (worst-case scenario from data in Table 4.2 for Honduras)
• Top = 7 d

 Qmean = (0.03 m3/s)(86400 s/d) = 2592 m3/d

Therefore, d)(2592m /d)(0.085m /100grit op mean gritV t Q C= ⋅ ⋅ = (7 3 3 00m m week3 31 5) . /=  

(10) Select the invert elevation in the canal downstream from the Parshall flume to have a safety 
factor for free-flow in the case that Hb,max was exceeded with high flows (Hb,max > 0.6Hmax).

H Hb,max max. ( . )( . ) .= = =0 6 0 6 0 428 0 257m m 



101Preliminary treatment

(11) Determine the width, ab, and the opening between bars, eb, for the bar screen.

ab = 10 mm; eb = 50 mm (Table 4.1)

(12) Using Equation (4.1), calculate the width, acanal, of the approach channel to the bar screen.

a
Q

P
a e

e
b b

b
canal

3m /s
m

= ⋅
+









 = ⋅

⋅max

max.
.

. ( . )0 6
0 075

0 6 0 315
100

50
0 476

mm+50mm
mm

m










 = .

  

(13) Calculate the horizontal velocity in the approach channel and the headloss through the bar 
screen using Equations (4.2) and (4.3):

v
a e e

a
b b b

=
+

= =
0 6 0 6

10 50
0 6

1 2
0 5

.
(( ) )

.
(( ) )

.
.

.
/

m/s
mm+50mm / mm

m/s
m/ss

 

h
v v

g
f

R a= ⋅
−









 = ⋅

−
⋅

1
0 7 2

1
0 7

0 6 0 5
2 9 81

2 2 2 2

. .
( . ) ( . )

( .
m/s m/s

m//s
m2 0 008

)
.











 =

 

(14) Complete the design with the parameters in Tables 4.1 and 4.4.
(15) Design a bypass canal for extreme flow events.

Assume the ratio of Qmax,extreme/Qmean = 10.

Qmax,extreme = 10(0.045 m3/s) = 0.45 m3/s

Q A
n

R S A v v

A

max
/ /( ) ( ) ; .= ⋅







 = =

=

flow flow

flow

m/s
1

0 62 3 1 2

QQ
v
max .

.
.= =

0 45
0 6

0 75
3

2m /s
m/s

m
 

A w d w dflow = ⋅ =; 2  

A dflow m= =2 0 752 2.  

d = =
0 75

2
0 61

.
. m

 

w= =2 0 61( . m) 1.2m 

wp d w= + = + =2 2 0 61 1 2 2 4( . ) . . m 

R
A
wp

= = =flow m
m

m
0 75
2 4

0 3125
2.

.
.

 

S
v

n R
=









=





( )( )
.

( . )( . )/ /1
0 6

1 0 012 0 31252 3

2

2 3/
m/s

/





=

2

0 00025. m/m
 

The channel should be designed with a width of 1.2 m, a maximum liquid depth of 0.61 m, and a 
slope of 0.00025 m/m.



102 Integrated Wastewater Management for Health and Valorization

4.6 FINAL DISPOSAL OF SCREENINGS AND GRIT
Screenings and grit should be disposed onsite at the wastewater treatment facility, which should 
have a designated area as part of the original design. For larger systems, a small backhoe can be used 
to construct a trench that will last several months to 1 year, with daily screenings and periodic grit 
quantities covered by hand with the excavated soil. Figure 4.18 shows an example of this method used 
for municipal solid waste. See also Chapters 9 and 10 for examples of preliminary treatment solids 
handling and disposal.

Figure 4.18 Municipal solid waste is deposited in this trench at Villanueva, Honduras. When full, the trench is 
backfilled and excess soil is used for other purposes onsite. The same procedure can be used at larger wastewater 
treatment facilities for preliminary treatment solids and should be included in the original design of the system.



© 2022 The Author. This is an Open Access book chapter distributed under the terms of the Creative Commons Attribution Licence 
(CC BY-NC-ND 4.0), which permits copying and redistribution for noncommercial purposes with no derivatives, provided the original 
work is properly cited (https://creativecommons.org/licenses/by-nc-nd/4.0/). This does not affect the rights licensed or assigned 
from any third party in this book. The chapter is from the book Integrated Wastewater Management for Health and Valorization: 
A Design Manual for Resource Challenged Cities, Stewart M. Oakley (Author)

doi: 10.2166/9781789061536_0103

5.1 NATURAL PROCESSES AS THE DRIVING FORCE IN FACULTATIVE PONDS
Facultative waste stabilization ponds are the original natural system, or nature-based solution, for 
sustainable wastewater treatment with valorization for reuse. Facultative ponds combine the unit 
processes of primary sedimentation, anaerobic sludge digestion, and aerobic removal of soluble 
biochemical oxygen demand (BOD). In addition, pathogen reductions can reach 100% for helminth 
eggs, 1.0–2.0 log10 for bacterial pathogens, 0–1.6 log10 for viruses, and 1.0–1.8 log10 for protozoan cysts 
(Verbyla et al., 2017). All of this is accomplished without an external input of energy using natural 
physical and biological processes: gravity sedimentation (total suspended solids (TSS), helminth 
eggs, and protozoan cysts), anaerobic methanogenesis (sludge digestion), aerobic heterotrophic BOD 
removal using oxygen from photosynthesis, and partial inactivation of pathogenic bacteria and viruses 
by pH increases caused by photosynthesis and by UV solar radiation. Digested sludge needs removal 
only once every 10–20 years, minimizing sludge handling—and potential pathogen exposure—more 
than any other wastewater treatment process.

Facultative ponds are characterized by an aerobic zone in the upper 0.5–1.0 m, where there is a 
symbiosis between algae and heterotrophic bacteria, and an anaerobic zone in the lower 1.0 m, where 
the sludge formed from settled suspended solids undergoes anaerobic digestion (Figure 5.1). In the 
aerobic zone, soluble and colloidal organic compounds are oxidized by heterotrophic bacteria using 
oxygen produced by the algae, which in turn use the carbon dioxide produced by bacteria as their 
carbon source. Anaerobic digestion in the sludge layer produces dissolved organic compounds and the 
gases CO2, CH4, H2S, and NH3 that diffuse to the aerobic zone: CO2 and NH3 can be taken up algae, 
while CH4 and H2S can be oxidized by bacteria to CO2 and SO4

2−. A small to large fraction of all the 
gases can also diffuse into the atmosphere.

Primary facultative ponds receive raw wastewater after preliminary treatment. Secondary 
facultative ponds receive effluent from an upstream biological process, usually an anaerobic pond 
or upflow anaerobic sludge blanket (UASB) and as a result have lower BODL and suspended solids 
loadings than primary ponds.

Chapter 5

Theory and design of facultative 
ponds



104 Integrated Wastewater Management for Health and Valorization

5.1.1 Algal and bacterial processes in the aerobic zone
Photosynthesis and respiration. The oxygen produced by algae in facultative ponds can be estimated 
by the following balanced photosynthesis equation modified from the original developed by Oswald 
and Gotaas (1957) (Rittmann & McCarty, 2001):

Figure 5.1 The interactions of aerobic heterotrophic bacteria and algae in the aerobic zone, and anaerobic 
heterotrophic bacteria (methanogens) in the anaerobic sludge zone, in a facultative stabilization pond. The depth of 
the aerobic zone changes during the day as motile algae move upward or downward in the photo zone in relation 
to incident light intensity, and at night when photosynthesis ends and algal respiration begins, hence the term 
facultative. In the anaerobic zone, H2S gas can be oxidized by purple and green sulfur bacteria. In the aerobic zone, 
H2S can be oxidized by autotrophic bacteria and CH4 by methanotrophic bacteria and both may also diffuse to the 
atmosphere (Source: adapted from Tchobanoglous and Schroeder (1985).)



105Theory and design of facultative ponds

Solar
radiation

CO 5H O NH H PO C H O N P106 6 16 1182 2 3 3 4 106 181 45 16+ + + +→ OO
Algalcells

mgC mg N mg P mg mg
mg  mg

2

1272 224 31 2428 3776
1 0 1 55

| | |

. .  

(5.1)

Equation (5.1) shows that 1.0 mg of algae produced by photosynthesis produces 1.55 mg of O2, which 
could satisfy a BODL of up to 1.55 mg. Algae must therefore be continuously produced to supply 
oxygen for soluble and colloidal BODL removal by heterotrophic bacteria. Algal concentrations in 
the effluent of well-operating facultative ponds can range from 40 to 100 mg/L (Oakley, 2005; Von 
Sperling, 2007).

The equation of photosynthesis is reversed at night as algae use oxygen for respiration as shown 
in Figure 5.2. In a well-designed pond, the diurnal cycle photosynthesis should produce sufficient 
oxygen to maintain aerobic conditions throughout the night, when both algae and bacteria consume 
oxygen through aerobic respiration. An algal cell concentration of 1.0 mg/L can exert a BODL of 
0.40–0.65 mg/L (Von Sperling, 2007); thus, a typical in-pond concentration of algae of 75 mg/L would 
have a BODL of 34–45 mg/L, in addition to the wastewater oxygen demand. The rate of BODL removal 
in a facultative pond, however, is slow, on the order of days, and a well-designed pond that is not 
overloaded should easily maintain aerobic conditions day and night (see Section 5.2.3).

During the day, rapidly growing algae can reduce dissolved carbon dioxide below its equilibrium 
value with air, causing an increase in pH. As the forms of alkalinity change with the increasing 
pH, algae extract carbon dioxide from both bicarbonate and carbonate alkalinity according to the 
following equilibrium equations (Sawyer et al., 2002):

2HCO CO H O CO CH O O

Algae
23 3

2
2 2 2

− −� �+ + +

 
(5.2a)

CO H O 2OH CO CH O O

Algae
23

2
2 2 2

− −+ + +� �

 
(5.2b)

The algae-driven production of CO3
2−and OH− alkalinity can raise the pH to values greater than 

nine with the following effects (Von Sperling, 2007):

• Conversion of NH4
+ to NH3, which is toxic but typically released into the atmosphere

• Conversion of H2S diffusing from the anaerobic zone to HS−. H2S can cause bad odors if it 
reaches the pond surface, but HS− is odorless.

• High pH values contribute to pathogen reduction, especially for bacteria (Verbyla et al., 2017).

During the night when respiration occurs, Equations (5.2a) and (5.2b) reverse themselves, and the 
pH decreases with the production of CO2 from respiration, causing the alkalinity to convert back to 
CO3

2− and HCO3
−.

A well-functioning facultative pond typically is bright green with no odors and often produces 
excess oxygen such that the aerobic zone becomes supersaturated (Figure 5.3). At night, as long as the 
pond is not overloaded, aerobic conditions should be maintained to ≥0.5 m depths.

Heterotrophic removal of organic matter (BODL). The removal of BODL in a facultative pond can 
be expressed by the following unbalanced equation for the oxidation of organic matter:

C H O N O CO NH C H O N

Organicmatter Bacterial cells

in

10 19 3 2 2 4 5 7 2+ + ++→

wwastewater  



106 Integrated Wastewater Management for Health and Valorization

The aerobic heterotrophic bacteria use a portion of the wastewater carbon for energy to convert the 
remaining portion into cellular material (Figure 5.4). When cells decay, part of their cellular material 
is also converted to energy and another part to cell residue.

The partitioning of carbon between energy production and cell synthesis depends on the age of the 
bacteria: in young rapidly growing culture, a much higher fraction is used for the cell synthesis than 
for energy; in a slow-growing or old culture, however, a larger fraction is used for cell maintenance 
than for the synthesis (Sawyer et al., 2002).

Figure 5.2 The diurnal cycle of algal photosynthesis and respiration, and bacterial respiration, in the aerobic zone of 
a facultative pond. Empirical formulas from Rittmann and McCarty (2001): C106H181O45N16 (algae); C5H7O2N (bacteria); 
and C10H19O3N (organic matter in wastewater).



107Theory and design of facultative ponds

Methane oxidation. The methanotrophs are specialized bacteria that use methane diffusing from 
the anaerobic zone as a carbon and energy source as shown in Equation (5.3):